USG-45P, AIR SANDER
EXPLODED VIEW

PARTS LIST

}\Tg.ex ﬁg.de Parts Name  Quantity wg_ex ﬁg.d Parts Name  Quantity }\rllgex ﬁgfje Parts Name  Quantity
# 1 553-012-7 Casing Cover 1|#21  953-112-0 Allen Head Flat Point #19  940-114-0 Air Hose Nipple(NPT1/4X3/8) 1
# 2 553-025-7 Casing 1 Screw (M4X12) 1|#32 938-049-0 Spanner (4X30X130) 1
#3 063-102-1 Valve Bushing 1(#22 965-006-0 Heli-Sert (M4><1.5D) 4 | #33 939-002-0 Spanner(6<X120) 1
# 4 026-107-7 Throttle Trigger 1|#23 970-331-0 Pin(H)(4X31) 1

# 5 516-091-3 Air Inlet Bushing 1|#24 973-120-0 Roll Pin(3X20) 2 OPTIONAL ACCESSORIES

# 7 553-285-7 Rear Plate 1|#25 974-107-0 Key(4X7) 1 553-770-7 Paper Guard 1
# 8 553-286-7 Cylinder 1|#26 977-175-0 Cone Spring (7.5X10.3X22) 1 |#36 946-900-0 Hexagon Head Bolt(M5X18) 1
# 9 553-287-7 Rotor(3/8-24 UNF) 1|#27 981-210-0 Ball(3/8) 1|#37 960-037-0 Hexagon Nut(1-M5) 1
#10 553-288-7 Blade 4| #28 982-100-0 Ball Bearing (6000) 1|#38 962-008-0 Spring Washer(2-5S) 1
#11 553-289-7 Front Prate 1|#29 982-241-0 Ball Bearing(62012) 1

#12  553-296-7 Front Plate Spacer 1|#40 553-924-7 Metal Tag 1|#30 235-885-0 Silencer 1
#13  553-397-1 Paper Holder Flange 1 930-205-0 Driver Rivet 2| #31 553-744-7 Silencer Collar 1
#14  553-398-4 Paper Nut Flange 1

#15 553-807-7  Spacer 1 STANDARD ACCESSORIES

#18 553-853-7 Casing Cover Packing 1|#16 553-415-1 Fiber Pad (73mm dia.)

#20 945-010-0 Allen Head Bolt(M4<10) 4|#17 553-416-1 Fiber Pad (115mm dia.) 1

When ordering spare parts,please specify tool type,code numbers and parts names.

URYU SEISAKU, LTD. os:xa, Japan

RRINTED WiTH|
1( @ ISOYINK]|

Printed in Japan

OKA-274-12-10-31-1002



